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9 &A=}t (Date of Receipt) : 2016. 05. 12.

2. N84 A X 2] £ (Use of Report) : AR &

3. NENFEE/EQD/ANEY (Test Sample)
A & 4 (Description) : Tilt Level Switch
A 2F3) AL (Manufacturer) @ 4] 2191 A€
2 2 %3 (Model Name) : STT
AxHE (Serial Number) : —
7] E} (Remark) : -

4. N¥7)7+ (Date of Test) : 2016w 052 312 ~ 20164 064 01

5. N 87F& /4 (Test Standard/Method) : IEC 60529: 2001

6. A|8 %7 (Testing Environment)
2% (Temperature) : (229 £ 2.0 ) T, % (Humidity) : ( 64 = 2 ) % R.H.

| 7. ¥ A7} (Test Results) : A3 (IP66)
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1.1 ¥4

H AE2 “IEC 60529: 20017 & A &3

1.2 ABEAR
-« Eu : Tilt Level Switch
=1} =il SR
e = D @121 mm X 155 mm
- A=A 1 B0 Ndc, 0.2/A120 Vac, 1A

1.3 A|lE8743
s 25 (22090 k- SIE )i
== v (64 £ 2) % RH.
o wiZ|%d 1 (100.9 = 2.0) kPa
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2. A8z 2 25

SAZeTiE IP A= 4 %
207! %Z]A]'@Z‘ﬂ
s AYE FAF2IL] FFA golo] FAAE: 50 m
e AE&L MRz mEy glole] 7+E: 75 um
- QHPAY IR F 2 ke/m®
A=A 25 e b iabd (T, g/m
% 34 EXY 6 2.2 ‘%?*Wﬁl-ﬂ% A%
AEe] et B3 A g el &A: oF 410 cm?
e AlEe YWELH: —2.00 kPa(—200 mmH.0)
« AlE2 F7] ¥ 0.00 LPM
« AR UE3 o AE F7] F9&: 0 H
e AlHEAIZE: 8 h
2.3 HrAExd
o L-Zo] B AA: 1925 mm
A=A 2= e =42 {5 100 I/min £ 5 %
s AA 559 =AY == RE 25 m Hold & oA 3
Avd 922 6 #120 mm 9% 4%
F= 29 HEH
s 2% e =AM Alg HWHZAL AF: 2.8 m
2.4 WA EY &
« Al®@A|ZF: 3 min
3. Al& Ay EE
b =) - A = 3 AL &l ICP "% o A d = a3 7 &
L A= TESTO Testo 622 |ICP20140892| 2016. 05. 10 il
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